STATE OF CALIFORNIA--BUSINESS, TRANSPORTATION AND HOUSING AGENCY EDMUND G. BROWN Jr., Governor

DEPARTMENT OF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES

Office of Structural Materials

Quality Assurance and Source Inspection

Contract #: 04-0120F4
Bay Area Branch -

690 Walnut Ave.St. 150 Cty: SF/ALA Rte: 80 PM: 13.2/13.9

Vallejo, CA 94592-1133 Fi |e # XX.25B
(707) 649-5453 . AX.LOL

(707) 649-5493

QUALITY ASSURANCE -- NON-CONFORMANCE REPORT

Location: Pier 7 warehouse Report No: NCR-001095
Prime Contractor: American Bridge/Fluor Enterprises, a vV Date: 24-Aug-2011
Submitting Contractor: Scougal Rubber Corporation NCR # SRC-000001

Type of problem:

Welding [] Concrete [ Other []
Welding [J Curing ] Procedural Bridge No: 34-0006
Joint fit-up [ Coating [1 Other []  Component: East Saddle Bearing Assemblies

Procedural [ Procedural [J Description:

Reference Description: East Saddle Bearing Assemblies shipped to Jobsite without final inspection/release
Description of Non-Conformance:

The East Saddle Bearing Assemblies were shipped to the jobsite without notifying the Department with a
TL-38 Inspection Request Form. The material arrived with no supporting documents including steel plate mill
certs, steel shim mill certs, neoprene test results, paint inspection report, and Certificate of Compliance.
Applicablereference:

1999 Standard Specifications, Section 6: Control of Materias, 6-1.01, 6-1.06, 6-1.07

ABF SUB 2208R2, Drawing #117391 note 5, Scougal Rubber will provide mill certs and test reports per CT
specifications.

Who discovered theproblem:  Karsten Baltzer, ABF

Name of individual from Contractor notified: Tony Green, Scouga Rubber

Time and method of notification: Final notification was 0800 8-26-2011 via telephone

Name of Caltrans Engineer notified: Warren Collins

Time and method of notification: 0800 8-26-2011 via conversation

QC Inspector's Name: Tony Green

Was QC Inspector awar e of the problem: Yes[] No

Contractor's proposal to correct the problem:

Scougal Rubber proposes to reexamine shipping procedures to ensure CT materials are properly released to
jobsite. Scougal Rubber will provide al supporting documents associated with the shipped material (stedl plate
mill certs, steel shim mill certs, neoprene test results, paint inspection report, Certificate of Compliance, and
any other pertinent documents)

Comments:

Thisreport is for the purpose of determining conformance with the contract documents and is not for the
purpose of making repair or fit for purpose recommendations. Should you require recommendations
concerning repairs or remedial efforts please contact Kittric Guest 510-295-5393, who represents the Office of
Structural Materials for your project.
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QUALITY ASSURANCE -- NON-CONFORMANCE REPORT
( Continued Page 2 of 2 )

I nspected By: Guest Kittric SMR

Reviewed By: Choy,Nina SMR
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DEPARTMENT OF TRANSPORTATION
. 333 Burma Road
aftrans Oakland CA 94607
Tel: 510-622-5661 Fax:

NON-CONFORMANCE REPORT TRANSMITTAL

To: AMERICAN BRIDGE/FLUOR, A JV Date: 30-Aug-2011

375 BURMA ROAD

OAKLAND CA 95607 Contract No:  04-0120F4
Dear: Mr. Charles Kanapicki 04-SF-80-13.2/13.9
Attention: Mr. Karsten Baltzer Job Name: SAS Superstructure
Subject: NCR No. SRC-000001 Document No:  05.03.06-001045

Reference Description:  East Saddle Bearing Assemblies shipped to Jobsite without final inspection/release

The Attached Non-Conformance Report describes an occurrence where the contractor did not comply with a requirement of the contract
document as indicated below:

[1] Material or Workmanship not in conformance with contract documents.
Quality Control (QC) not performed in conformance with contract documents.
[] Recurring QC issue that constitutes a systematic problem in quality control.
[1] Non-Conformance Resolved.

Remarks:

Material Location: Other Lift: N/A

The East Saddle Bearings were shipped to the job site without any accompanying documentation and without notifying the Department.

See NCR #SRC-000001 for further information.

Action Required and/or Action Taken:

Provide all supporting documentation and the Certificate of Compliance to verify that the East Saddle Bearings comply with the Contract

requirements.

Also, provide details for the breakdown in the Quality Control procedure and the corrective action being taken to prevent any reoccurrence.

Transmitted By: Warren Collins Assistant Structural Rep
Attachments: SRC-000001

cc:  Brian Boal, Nina Choy

File: 05.03.06, 09.253.0015

tegral

05.03.06-001045, NCT

- Wisiar
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,&meri[}aﬂ A AMERICAN BRIDGE/FLUOR ENTERPRISES, a JV

Bridge F L u O R P.0. BOX 23223 Oakland, CA 94623

Phone (510) 419-0120/ Fax (510) 839-0666

A JOINT VENTURE

NCR PROPOSED RESOLUTION

To: CALTRANS - SAS Superstructure Dated: 08-Nov-2011

333 Burma Road Contract No.: 04-0120F4

Oakland CA 94607 04-SE-80-13.2/ 13.9
Attention: Casey, William Job Name: SAS Superstructure

Resident Engineer Document No.: ABF-NPR-001051 Rev: 00
Ref: 05.03.06-001045

Subject:  NCR No. SRC-000001

Contractor's Proposed Resolution:

Reference Resolution:

Please see the attached CoC package for the shipment in question for your consideration in the closure of this NCR.

Submitted by:  Kanapicki, Charles
Attachment(s): ABF-NPR-001051R00; ; Additional Info; Additiona Info; Additional Info

Caltrans' comments:

The NCR is resolved.

Submitted by:  Collins, Warren

Attachment(s):

rwaral

Status: CLO
Date: 16-Dec-2011

Date:

19-Dec-2011

Page 1 of 1



CLOT: 117391

CERTIFICATE OF COMPLIANCE

STATE OF CALIFORNIA

i SECTION 51-1.12H(2) AND ASTM D-4014
SCOUGAL GRADE 4 NEOPRENE
RUBBER

CUSTOMER: AMERICAN BRIDGE

PURCHASE ORDER: 660110-PO-348

PROJECT: '~ OAKLAND BAY BRIDGB

CALTRANS #: . 04-120F4 ‘

AMOUNT: 7EA  48mm x 425mm x 500mm LAM PAD w/(4) 14ga SHIMS, VULC. TO PLATES

MATERIAL: 2-526-C 55 DUROMETER NEOPRENE .

- @ 1.5 times maximum design load / visual inspection , , PASS PASS

Scougal Rubber Coxporatlon hereby certlﬁes that aH matenals, proccsses and parts fum1shed conform to Secﬁon 51 1 IZH(Z) of the CALTRAN S

Standard Specifications, and that

proof of such conformance is on file and subject to examination. We certify that any steel used in the production of

these bearings was manufactured and processed in the United States and conforms to the "Buy Amencan" clause of the Surface Transportatlon Actof

1982.

State of Nevada
County of Storey

Subscribed and sworn to before methis 4/ day . SignatureW

of 2011 GIO CAMPOS JR. ~° Anthony Green
S ) : Ce Quality Manager
. Signed: - v iLf
B /7 < 7 s:/ 01} ;2011
- My appointment expires: 2/ ‘/;/j(

6239.Corson Avenue South Seattle, WA 98108 (206) 763-2650 (206) 764-4984 fax -

Prepared by:
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SCGUGAL RUBBER CDRPORATION
- 6239 CORSON AVE. S. - PO BOX 50226

1\463%_

LETTER OF TRANSMITTAL

SEATTLE, WASHINGTION sd108 o ~ 5M2101)
PHONE: (208} 763-2650 .
. . L JATTEER
GLEN
- rz o . ‘ . - j |
: ,.5990 FDLSDMBLVD - SRCk 17391 o e
'SﬁCRAMENTO CA 95819 ' . |CONTRAGTOR: - Ametican Bridge ;
_ . ety - q7ay
" OB ' '
LOCATION:
WE ARE SENDING EIATTACHED I_JUNDER SEPARATE COVER VIA.
o | e ey - [l sior oranses E ) conmaces
| ] umamure . [V v pravaicss 1 onere
-] pass 1 onance orozre ‘
[} eris Oermers
CorEe | em® F wo DESCEPTHON
S q - 1 SAMPLE BEARINGS: ABmmx-tEZEmm %500mm LAM PAD PAD CUT TO 200mm x300mm
. REPRESENTING:  1173M1
1 1~ |CERTIFICATION'S AND TEST REFORTS

- |THESE ARE BEING SENT:
| 1] remvour aprrover.

"7 rorvouruse

[ rorvourseview

© oV E rorvour sioeampe

Crrvowm .

[] aprroveD AsnoTED
PPERIVED AS GURMITTED
7] srénovenaschaneen
] rescrebasnomed
" 7 rescrenascraveen
] revursenFor cormeenions

kemswr COPRE FOR APPROVAL -
SUBMIY . . COPESFORDISTREUTON
RENEW D COPIESFOR

0 ooo |

- :_: I"OTEB

" Ploage fest and submit resulls to Scougal Rubber and resident Engineer.

corrte - FILE

e |Robert Anderson

- [TME .

DAYE, s

iy

. [Quality Manager




- Structural Materials T ésting Laboratoryr’rest ,Réport _ | Page Tofi

State of California
. Depastment of Transportation

Structural Materials Testing Laboratory o
- 5900 Folsom Boulevard ‘Sacramento, CA 95819

TEST REPORT

CERTIFICATE NO. 2364.07 :
' Bample No: SM-1 1-0392 L
Date Sampled: 05/1211 ' Date Rec'd: 05/12/11 Date Reported: 06/08/11
Lot No: 117391 . o : TLA11 ISIC No: NIA '
contracthermit No: 04-01 20F4 . B o ‘
Material 48mm % 425mm x 500mm Elastomenc Beanng Pad w/ (4} '14ga Steel Shims
© Manufacturer: Seolgal Rubber
" Sampler: Tony Green

: Sample Submltted is Safisfaciory for Use. *Test Results for ASTM D 4004 neoprene :

Rosults* verification, are not covered by our A2LA accreditation
SOURCE bi'srm_cr . EA. SUBJOB  GPECIALDESIGNATION - OBJECT

" 589318 04 012003 - ‘ ‘ 1270

Post-it" FaxNote | 7671 |[Daw b~to-i / I ;;’i\ o> 7

. F"_ 51"8&. ) meé"/ W é
ﬁ.ﬁ%‘un — e [l

Phonaﬁﬁ% 227~22
Faxal??s- 28‘/‘8@{ R - , - —Z.Z_.

Reviewed by' Glen Weldon Approved by:

Lab Manager . l Quality Manager
W F'rintl | |

hitp://onramp.dot.ca. g_o‘;rr’hqf’csc!mets/sﬁuctﬁre_materialsfsmt!/testdata.php?Smp'leNo; 1 -0... 6/6/2011

e
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STATE OF GALIFORNIA « DEPARTMENT OF mA&_sEonTATldN "
SAMPLE IDENTIFICATION CARD . _ CARD NUMBER

TL-0101.(REV. 10/97) %? '3 5 ﬁ ﬂ 3 |

] PRELIMINARY TESTS - SAMPLESENTTO:  [FELDNO:
o S . Ol PROCESSTESTS HDOTHS. LAB o
A .. B¥fcoreanceTests [ BRANCH LAB
' : ' _ © INDEPENDENT Ooistiee |, [F¥qn a0l
ST , ASSURANCE TESTS BLo2-col~U
TR ‘ L LI DSTLAg | [SHIPMENTNO. P.0. CRREQ. KO..

, 5 TRANS.LAB  [ariomzAmioN NO,
[3 sPECIAL TESTS L .

] | SEIPECF -5,  wtetrie, B
SAMPLEFROM
) ' : . / .. . TOGATION OF SOURCE 5@_%1_&&&.
- L L o . TASSAWRLE — [ADISONECF ~TSANFLES
S e S 1S SHIPPEDIN - | AGHOUP OF ’ E&@me ~
: S S o  {NO, CONTAINERS) : WETC) Th,
OWNER OR MANUFACTURER '
“TOTALQUANTIY 5. I[T§s/vﬂ£surrs DESIFED IDATE NEEDED
S S “AVALABLE o Normat (] PRIORITY
o S  RENAFIKS

. . " ‘;Ib A

. ) T, —
/ : flee ' M W -
.[ T : COVER ADOITIONAL INFORMATION EJTEA ) N .
o DATE SAMPLEED qu,7 [l
N »
A2 LR A
DIST, GO, RTE, AM

C’Lt‘/jf) 1-9-21817‘
/s 7

uMTs - 7 /

A OLi"‘DLZﬁ‘F’—{
FED. NO. ' :

RES. ENGR.ORSWPT. Pt~ Srea endhal e

I R . - ADDRESS 4 »
SRR A A CONTRACTOR gttty fonilae. -
AL Guple daRen @ Souped Bubler Co.

I ' _ MAIL TO SAME DESTINATION AS BAMPLE

e

. o
. _f’?.
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CERTIFICATE OF COMPLIANCE -
~ STATE OF CALIFORNIA

. wmssssssss ~ SECTIONSI- IZH(Z)ANDASTMD -4014
‘SCOUGAL : - GRADE 4 NEOPRENE

'QRUBBER

. Gounty of Storey ‘ ) ’ : . T S
_ -ISubscnbed and swor to beforemetbas ,{f day e S1gr1aIure W
L of ‘ , -

- Signed:

My appoinﬁ{nentéxpir#si* : ;2"/ ;’:',/jf B

- CUSTOMER 5  AMERICAN BRIDGE
. - PURCHASE ORDER: 660110-PQ-348 :
"PROJECT: . . OAERLANDBAY BRiDGB '
 CALTRANS #: . 04-120F4
AMOUNT: . 7BA - 43mmx425mmx 500parm LAMPADW/(4) 14ga|SHIMS VULL. TOPLATES
MATERIAL: - '2:526C 55 DUROME’IER NEOPRENE . A
.LOT: . 179l - .

T s r ===
.- Elonganon, % Change Mammum - e
0 WWWW_. -W"_—_

s e

-‘?50Kpa+l—75tcsteda¢73°1? )

"mﬁ.@?._ wﬂ ‘5:."‘....'—_?__:._.'

.....................................................................................................................................................

IR Scougal Rubber Corporation hereby certifies that all matcnals, processes’ and patis furnished confmm 1o Section 51-1. 12}1(2) of ﬂle CALTRANS
- Standard Specifications, and that proof of such conformance is on fite and subject to eramination. ‘We cerfify that any stes] used in-the production of -
L ’chese bea:mgs was manufactured and proccsscd in the United States and conforms fo the "Buy Amencm" clauss of the Surface Transportation-Act of -

State of Nevada.

”‘HEFE.U%]O CAMPOS JR.
Nota P%}.c - Stats of Nevada

e

2011 - ' ‘Anthoi:y Green’

m_mnuummn

TiL
G

oy 3 4 py
hEYs: L/"az') __ _am

R ) _ - Prepared by:
- 6239-Corson Avenue South Seattle, WA 98108 (206) 763-2650 (206) 764-4984 fex -~ . . - S

Quahty Menager '
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CERTI[F}ICATE

Tlns document certncxes tha.t,
 in ptrict acconlance with the .
Research Council on Structural Connections

for Stmc’cuﬁl Bolts, o |
Carljoline Car})ozinc" 1-1HS L

has been tested using ASTM A-325 or A-490
Bolt Specification Appen&:x A for

Sllp Co-E{;Eclent an& Creep Res1stance .

Corrosmn Control Consultants and Lal)s

an& meets the :eqtmements get for ASTM A-490 Ci s"B"
_ vnth the §0Bomng vana]:les

o Batch numbers tested: 2D234'8M & 2E2551M
Minimum cure Hime: 16 }muxs :

' Mg allowed dry &im thickness: 7 mils

Maximum allowecl t]nnner None

Dates Te-:r' ed Actual Sl1p Co- E‘L.ﬁmﬂnt 58 .

. Gary L. Tinklenberg . Barbara A Doezetna |
" President : ' : .. Laboxatory Manager )

CORROSION CONTROL CONSULTANTS ANDLABS
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~ Operator: /\S&\ I

_ - Min Blast v..,_..om_.n”‘,u_.‘gm_w Unless m_n_mw._.mma. .

N mEE. ,WR. o

" . . DATE B =29 1

" BLAST -

TOTAL

QUANTITY .

PRESS-O FILM
‘STICKER
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' COMPLETED
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[ 'Scougal Rubbe'r'é:brp. o

WQR_D

VISCOSITY 206 hq sa.,

%0[7.3,

TOLERANCE
TOLERANCIA

T 205 - 18-20 SEq

220 22 28 SEC.

DATE

3 Z‘I- u_.

. ;sm'gT_:-., 20

~ JTOTAL
ITare

TQUANTITY |
COMPLETED| -

OB NAME

JoB# " |

225 _&p:'s u' XZ0

"-MEK\CA-,'

.. R3A

S.TAOV—

N PﬁrLLET&_ ,

— S

HELP "DN '

C FeEss.

. L . NAMES _
- . PAINTER:

L0 Tavaniy

" Document ID: M-16 Df Page 1-.of 2/ Rev. No.: 00/ Rev. Date: 10/02/2009




Scouga! Rubber Corp. .

PAINT RECORD

. gesassec.
VISCOSITY 2202356 | DATE 7/ é‘////

T(}LERANCE , -‘20.5- J 18-20SE(1 SHiFT SW(M G~, - : S

B TOLERANCIA 220 22-28 SEC.

S | - ",_I‘O.TAL‘_ QUANTITY
) --"*--L@M " QTY: |COMPLETED
N Ew et -

/52 | B/P

T AME_E-\CJ-\N

" 'NAMES

 PPAINTER: /
> . U

: D_ocurr_ie:r)t 1D: M-16 D/ Page 1 of 2f Rev. No.: 00/ Rev. Date: 10/02/2009




Scougal Rubber Corporatlon Daliy Quahty Control Report.
" 6239 Corson Avenue South. :
eattle, WA 98108 :
. 6-763-2650 Fax # 206-764—4984

Start Time

__ Ambient Temperature: (2 Deg. F (5,00 . &ph/Pm

" Substrate Temperature: 593 Deg.F (.00 AR/Pm
‘Dew Point Temperature: - eft:2 Deg.F e 00 Ap/Pm-
-Relative Humidity-% t{q . % g,,' " 00 - A@:Pm
Abrasive Used: Product  [Cmeava\d (Il @owwt)r
“Profi Ie Achieved: & RY mils.

' -O-F]LM results here

Chlor Test SCAT Test, Chlorlde Detectson Method Afi: Patch Ceil Retreival Methmd

" Sohluble Salts, 1 test per blasted 1ot

Project Name: ‘Avngnicon ?}ndao, .

SRC# L340
Date: = %-29-1) IR
Contract/ Caltrans # ()01 {21 EJOF'-I

Flnlsh : Time. ‘ .
(3.2 Deg F 3 30 - AwmiPm
54, 5 . DegF R3320 @IPm- .
E[O i ~Deg: F-. 8 30 . Kp I Pm
- 50. 3 ' % @IPm
Size "]6.

Surface Preparatron

' Quartertest -

“st Coat ch \oaz,ww \\Hs
stch Number: - 0244 030 a D\i)

. Thinner Type:
. - Mixed Accordingto Spec: Y /N

" - Pot Agitation Required: Y /N -
_Method of Application:: £ arawtiatrenal

- - "PASS  :  FAIL-
Product:-
Shelf Life: .+ bayw
Amount Used: o

" Induction Time:

Pot Agitation Performed: %/ N
Drying. Temperature

Guring Temperature

Dry filim thickniess performed on coatings applied on:

‘Date: " Results: . 47

/ Day‘-l-"‘ 58 Day 2. Q—Ft\) ,

‘Date:

Results: P

|Dry To Solvent insolubility, per ASTM D 4752
One Test per Lot of Bearmgs painted
Resistence Rating
Pass

Fail -

‘D_ay 3

Pencil Hardness Test Per ASTM D 3363
One Test perLot of Bearings pamted ' e

Gouge Hardness

| ScratchHardness 2. T
1|Pass o ,.._‘L____'FETIL

Paint adhesion Test PefA_STM D4417
Sample 1 :

Sample 2 GMOELI’_C'\

Sample 3 -

Painted by:
_Blasted by:
T ;spected by SRC

Date:

Certified by SRC:

Qutside Inspector {if required): Name




B ELUOR,

A JOINT VENTURE

375 Burma Road Qakland CA 94607
Phone 510-808-4600 / Fax 510-808-4601

LETTER OF TRANSMITTAL Run Date 31-Oct-I1
SAS Superstructure Project ‘ Time 10:57AM

. Dated: 31-Oct-2011 T TRANSMITTAL No: ABF-SRC-TRN-000001 "~~~ Rev: 00"~

To: . _Roben‘. Anderson Collob # 660110

Confract # 04-0120F4
Sub/Supplier: SRC
SublSupplier No: NCT.

. Soougal Rubber Corporation
885 Denmark Dr ™ o

Reno NV 89434-4402
Phone: (775) 284-8500 Fax:

Subject: Caltrans Responses: Non Conformance Report Transmittal (NCT) -

Special Provis. (SP) REF:
NCR SRC-001 . Standard Spec. (SS) REF:
.RES_UBMITTAI-JSUPPLEMENTAL REF:
We are sending the following attached itemns: : Attached [ ] Via Fax
[] Plans . (7] Prog. Pmt {1 Samples
[ | Certificates of compliance {71 Calculations [ Payrolt
] Specs [] Copy of Letter [ ] Change Order
[] Sehedule L] Invoice Other
Item Date Copies Description Drawing No Rev Subcon Dwg No Rev Status  Pages

01 30-Aug-11 1 NCRSRC 001 {(NCT 1045) 3

These are transmitted as checked below:

] For Approval ‘ ] For Review/comment [] Retumn For Cormrection
[] For Your Use - For Information [ | Other

Remarks:

cc: o . i

File:  06.348, 15.04

Submitted By: " Arlene Wong

(ABF Staff Member — Originator of Transmitfat)

Checked & Sent By: Q Q ———t

Contract Adinin/DCS Stafi

Page I of I




DEPARTMENT OF TRANSPORTATION
333 Burma Road

Qakland CA 94607

Tel: 510-622-5661 Fax:

NON-CONFORMANCE REPORT TRANSMITTAL

To: AMERICAN BRIDGE/FLUOR, AJV

e 3175 BURMA ROAD’ R
QAKLAND CA 95607

Dear: Mz. Charles Kanapicki

Afttention: Mr. Karsten Baltzer

Subject: NCRNo. SRC-000001

Date:

Cnntrac_t No:

Job Name:

Document No:

30-Aug-2011

04-0120F4
04-SF-80-13.2/13.9
SAS Superstructure
05.03.06-001045

Reference Description:  East Saddle Bearing Assemblies shipped to Jobsite without final inspection/release

The Attached Non-Conformance Report describes an occurrence where the contractor did not comply with a requirement of the contract

document as indicated below:

Material or Workmanship not in conformance with contract documents.
Quality Control (QC) not performed in conformance with contract documents.
Recurring QC issue that constitutes a systematic problem in quality control.

Non-Conformance Resolved,
Remarks:
Material Location: Other Lift: N/A

See NCR #SRC-000001 for further information.

Action Required and/or Action Taken:

requirements. :

Transmitted By: Waren Collins ' Assistant Structural Rep
~ Attachments: SRC-000001 '
cc:  Brian Boal, Nina Choy

File: 05.03.06, 09.253.0015

-The East Saddie Bearings were shipped to the job site without any accompanying documentation and without notifying the Department.

Provide al} supporting documentation and the Certificate of Compliance to verify that the East Saddle Bearings comply with the Contract

Also, provide details for the breakdown in the Quality Control procedure and the corrective action being taken to prevent any TeoCCuTTence.

gl
iv 05.03.06-001045, NCT
xlon .

Page I of I
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) (_luality Assurance and Source Inspection

o

STATE OF CALIFORNIA--BUSINESS, TRANSPORTATION AND HOUSING AGENCY EDMUND G. BROWN Jr., Govemor

DEPARTMENT OF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES
Qffice of Structural Materials

Contract # 04-0120F4
Bay Area Branch
690 Walnut Ave.St. 150 Cty: SF/ALARte: 80 PM: 13.2/13.9

Vallejo, CA 94502-1133 4 A
(707) 6495453 _ File#: xx25B

. ,(707) 649-5493

QUALITY ASSURANCE e N ON-CONFORMANCE REPORT

- Location: Picr 7 warchouse Report No: NCR-001095
Prime Contractor: American Bridge/Fluor Enterprises, a JV Date: 24-Aug-2011
Submitting Contractor: Scougal Rubber Corporation NCR #: SRC-000001
Type of problem:

Welding [0 Concrete [ Other L]
Welding J Curing [1 Procedural Bridge No: 34-0006
Joint fitup [] Coating [1 Other 0  Component: East Saddle Bearing Assemblies

- Procedural [] Procedural [1 Description:

Reference Description: East Saddle Bearing Assemblies shipped to Jobsite without final mspectlon/release
‘Deseription of Non-Conformance:

_ The East Saddle Bearing Assemblies were shipped to the jobsite without notifying the Department with a
TL-38 Inspection Request Form. The material arrived with no supporting documents including steel plate mill
certs, steel shim mill certs, neoprene test results, paint inspection report, and Certificate of Compliance.
Applicable reference:

1999 Standard Specifications, Section 6: Control of Materials, 6-1.01, 6-1.06, 6-1.07

ABF SUB 2208R2, Drawing #117391 note 5, Scougal Rubber will pr0v1de mill certs and test reports per CT
. specifications.

Who discovered the problem: Karsten Baltzer, ABF

Name of individual from Contractor notified: Tony Green, Scougal Rubber

Time and method of notification: Final notification was 0800 8-26-2011 via telephone

Name of Calirans Engineer notified: Warren Collins

Time and method of notification: 0800 8-26-2011 via conversation

- QC Inspector's Name: Tony Green
Was QC Inspector aware of the problem: Yes[1 No
Contractor's proposal to correct the problem:

Scougal Rubber proposes to reexamine shipping procedures to ensure CT materials are properly released to
jobsite. Scougal Rubber will provide all supporting documents associated with the shipped material (steel plate
mill certs, steel shim mill certs, neoprene test results, paint inspection report, Certificate of Compliance, and
any other pertinent documents)

Comments:

This report is for the purpose of determining conformance with the contract documents and is not for the
purpose of making repair or fit for purpose recommendations. Should you require recommendations
concerning repairs or remedial efforts please contact Kittric Guest 510-295-5393, who represents the Office of
Structural Materials for your project.

' ﬁz_ TL-15,0udlity Assurance - Non—Confomancg Report : ) Pagelof 2




QUALITY ASSURANCE -- NON-CONFORMANCE REPORT
{ Continved Page 2 of 2 )

Inspected By: Guest, Kittric SMR

Reviewed By:  Choy,Nina _ : SMR

ﬁz TL-15,0udality Assurance — Non-Conformance Report o : A Page2of 2




STATE OF CALIFORNIA--BUSINESS, TRANSPORTACTION AND HOUSING AGENCY EDMUND G. BROWN Jr., Governor

DEPARTMENT OF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES

Office of Structural Materials

Quality Assurance and Source Inspection

Contract #: 04-0120F4
Bay Area Branch -

690 Walnut Ave.St. 150 Cty: SF/ALA Rte: 80 PM: 13.2/13.9

Vallejo, CA 94592-1133 Fi |e # XX.25A
(707) 649-5453 . AX.LOf

(707) 649-5493

QUALITY ASSURANCE -- NON-CONFORMANCE RESOLUTION

Location: Pier 7 warehouse Report No: NCS-000976
Prime Contractor: American Bridge/Fluor Enterprises, a vV Date:
Submitting Contractor: Scougal Rubber Corporation NCR # SRC-000001

Type of problem:

Welding [] Concrete [ Other []
Welding [J Curing ] Procedural Bridge No: 34-0006
Joint fit-up [J Coating L1 Other (]  Component:

Procedural [ Procedural [ Descripton:

Date the Non-Conformance Report waswritten:  24-Aug-2011

Description of Non-Conformance:

The East Saddle Bearing Assemblies were shipped to the jobsite without notifying the Department with a
TL-38 Inspection Request Form. The material arrived with no supporting documents including steel plate mill
certs, steel shim mill certs, neoprene test results, paint inspection report, and Certificate of Compliance.
Contractor's proposal to correct the problem:

Scougal Rubber proposes to reexamine shipping procedures to ensure CT materials are properly released to
jobsite. Scougal Rubber will provide all supporting documents associated with the shipped material (steel plate
mill certs, steel shim mill certs, neoprene test results, paint inspection report, Certificate of Compliance, and
any other pertinent documents)

Corrective action taken:

Scougal provided supporting documentation for bearing assemblies to ABF (forwarded to CT on 11-8-2011)
and verbally notified CT of their intent to reexamine internal shipping procedures.

Did corrective action require Engineer's approval? [J Yeslvl No

If so, name of Engineer providing approval: Date:

| s Engineer'sapproval attached? [ Yeslv] No

Comments:

Thisreport is for the purpose of determining conformance with the contract documents and is not for the
purpose of making repair or fit for purpose recommendations. Should you require recommendations
concerning repairs or remedial efforts please contact Kit Guest 510-295-5393, who represents the Office of
Structural Materials for your project.

I nspected By: Guest Kittric Quality Assurance I nspector

Reviewed By: Choy,Nina QA Reviewer

TL-16,QA -- Non-Conformance Resolution Pagel1of 1
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